
www.manaraa.com

Columbus State University Columbus State University 

CSU ePress CSU ePress 

Theses and Dissertations Student Publications 

7-2004 

The Occurrence and Control of Disinfection By-Products (DBPs) in The Occurrence and Control of Disinfection By-Products (DBPs) in 

Two Water Treatment Plants Utilizing the Same Source Two Water Treatment Plants Utilizing the Same Source 

Sam George Khoury 
Columbus State University 

Follow this and additional works at: https://csuepress.columbusstate.edu/theses_dissertations 

 Part of the Earth Sciences Commons, and the Environmental Sciences Commons 

Recommended Citation Recommended Citation 
Khoury, Sam George, "The Occurrence and Control of Disinfection By-Products (DBPs) in Two Water 
[...]
Humic materials are diverse in nature. Based on the analytical methods used for

extracting chemical fractions, general characterizations have been developed that

segregate these material into humic acid, fulvic acid, and humin groupings. Under such

methods of identification, humic acid has been characterized as the portion of organic

matter that is soluble in alkaline solutions but precipitated in acidic solutions. Fulvic acid

has been characterized by solubility under both alkaline and acidic conditions. The

humins group is not soluble in either acidic or alkaline conditions. Because they are not

soluble, the humins' reactivity is minimal and is not considered a significant precursor.

Humic and fulvic acids contain complex polymerized molecular structures that

have not been fully characterized. Specific chemical groups within these structures are

thought to be responsible for the reactions with disinfecting chemicals that form by-

products. For example, carboxyl (-COOH) and hydroxyl (-OH) groups associated with

20



www.manaraa.com

benzene rings are proposed as the reactive sites within humic material for the formation

of THMs (Rook 1976). These groups provide the same activating potential provided by

resorcinol in the reaction shown in equation (9).

Several researchers (Coleman 1992) associated algae and other biologically active

sources with the presence of organic nitrogen compounds, such as proteins and amino

acids that lead to the formation of organic chloramines and other products. Organic

chloramines can interfere with analysis to determine free chlorine by yielding false-

positive results. This would compromise the process control that is maintaining effective

levels of disinfection (Coleman 1992). The formation of THMs from algae was studied

and it was concluded that THM formation is significant on a seasonal basis when high

algal levels are present (Minear 1996b).

High levels of DBP formation are observed in highly colored waters that occur in

association with runoff over decaying ground during the spring and early summer periods

(Minear 1996a). In other cases, levels are greatest during the hotter summer periods.

Peak periods of formation may also occur at times during the fall, in areas where leaf fall

and decay is significant. Additionally, higher temperatures tend to increase the rate of

DBP formation (Minear 1996a).

1.7 Disinfection Facility Design and Improvement Programs

In the evaluation of the treatment performance of operating water plants, it is

essential that the potential and actual efficiency of such operation be determined first.

Many existing plants do not perform suitable operating procedures. Such issues must be

21



www.manaraa.com

corrected and optimum performances established before the appropriate design

improvements can be selected (Glaze 1993).

The development of a disinfection program for either new or existing plants

should include two basic objectives: (1) adequate disinfection. (2) Minimizing the

formation of unwanted DBPs.

Each water treatment requirement and disinfection situation will be different.

When disinfection options are considered, final water quality goals must meet EPA and

finished goods requirements. In most instances, more than one disinfection arrangement

will be able to achieve the established quality goals. Cost should determine which

alternative is the most advantageous for the particular application.

22



www.manaraa.com

CHAPTER 2

OBJECTIVES

2.1 Objective

Knowledge of the linkage between Disinfection By-Products (DBPs), DBP

precursors, and treatment/disinfection practices by Public Water Utilities would enable

these utilities to properly adjust their treatment strategies in order to best control DBP

levels. This research would be of interest to the regulatory agencies, water utility

systems and consultants.

Carbonated soft drinks (CSD) manufacturing facilities are the "Pilot Treatment

Facilities". They are unique in that they purchase water that has already been treated to

drinking water standards by the water utilities. Additional disinfection by the pilot

treatment facilities, combined with potentially long overall contact times in the treatment

system, can lead to increased levels of DBPs in the finished product. Therefore, a better

understanding of DBP and precursor occurrence, as related to disinfection practices is

needed. This need is further supported by the upcoming Stage 2 D/DBP Rule, which will

require an initial distribution system evaluation for public utilities. Treatment changes

that may be necessary by the water utilities to meet the new regulation requirements will

impact the CSD water treatment systems.

Moreover, the increase of disinfectant contact time for the combination of public

water utilities and pilot treatment facilities will allow this project to provide insight into

the formation of DBPs in the long distribution systems of some larger water public water



www.manaraa.com

utilities. Alternatively, the short term DBP formation trends associated with the pilot

treatment facilities will also provide insight into shorter contact time trends in smaller

distribution systems. Thus, this research increases the overall understanding of DBP

formation and control in distribution systems.

The objectives of this research are to: (1) characterize Disinfection By-Products

(DBPs) - Trihalomethanes (THMs) and Haloacetic Acids (HAAs) and DBP precursor

occurrence in two public water utilities drawing from the same source; however, utilizing

different disinfection and treatment methods; (2) develop an understanding of the

changes that occur in DBP levels as related to the disinfection practices employed by

both the utilities and industry users; and (3) evaluate and recommend DBP control

strategies and treatment technologies for water utility systems.

24



www.manaraa.com

CHAPTER 3

EXPERIMENTAL TECHNIQUES AND METHODOLOGY

3.1 Scope of Experiment

To meet the objectives, the design of this research involved the study of two water

plants; Philadelphia Water Department and Trenton Water Works deriving their waters

from one source, Delaware River. The two plants utilize two different treatment and

disinfection mechanism. The two distribution systems have different water quality,

treatment, and distribution system characteristics. Samples were collected at two points

in each location to determine the actual occurrence of DBPs as well as actual occurrence

in the distribution system: (1) at the Delaware River (treatment system influent), and (2)

at the tap of each treatment system (treatment system effluent).

Since water conditions vary widely during seasonal climate changes (USEPA

1990), DBP data for each location was collected during the winter and the summer

months. For each of the utilities, operational information and complementary water

analysis were also collected.

DBP precursor concentrations (Total organic compounds, pH, alkalinity, and

bromide) were analyzed at the tap to determine a correlation of DBP analytical data and

the DBP precursor concentrations.

Cott Corporation owns and operates soft drink plants in both of the utilities

service areas. Soft drink plants receive drinking tap water from water utilities. The tap

water is further treated to reduce alkalinity, hardness and remove chlorine, off odors and



www.manaraa.com

taste. For this thesis purposes, the soft drink plants will be considered "Pilot Treatment

Facility A deriving its water from the Philadelphia Water Department and Pilot

Treatment Facility B deriving its water from Trenton Water Works" with an average

water treatment volume of 100,000 gallons per day per pilot treatment facility.

Water disinfection and treatment practices employed in the Pilot Treatment

Facilities A and B varied from one location to another. DBP and DBP precursor

concentrations were analyzed after the completion of the water treatment step to

determine: (1 ) any change in DBP and DBP precursors' concentrations that occurred as a

result of the Pilot plants disinfection and treatment, (2) The existing DBP control

treatment technology in each Pilot plant was evaluated for regulatory compliance

purposes with the USEPA Stage 1 and Stage 2 MCL limits for DBPs, and (3) Treatment

systems in all locations were evaluated and modifications were researched to facilitate

effective DBP control, in accordance with USEPA Stage 2 MCL limits.

3.2 Public Water Plants Operations And Sampling:

On October 30, 2001, February 15, 2002, July 17, 2002, October 16, 2002 and

March 19, 2003, water was sampled from two plants (A and B) that operated in parallel

from a common source of water. Additional samples were collected from two Pilot

Treatment Facilities that purchase Plants A and B effluent and treat it further for CSD

production.

The treatment process at plant A - Philadelphia Water Department - includes

flocculation, coagulation, sedimentation, and filtration. The settled water is first filtered

26



www.manaraa.com

through a multimedia filter and then through a GAC filter. The raw water is disinfected

with free chlorine. After the GAC and at the plant effluent, additional chlorine is added.

In addition, chlorine is applied at the end of the sedimentation basin. Ammonia is added

to convert the chlorine to chloramines.

The treatment processes at Pilot plant A included flocculation, coagulation,

sedimentation, and filtration. The settled water is then treated through a sand/gravel filter

and then through a GAC filter. Effluent water did not contain any disinfectants.

The treatment process at plant B - Trenton Water Works - included flocculation,

coagulation, sedimentation, and filtration. The settled water is filtered through a GAC

filter. Chlorine is applied to the raw and filtered waters and at the plant effluent.

Chloramines are not used.

The treatment process at Pilot plant B included a sand/gravel filter, Storage tank -

chlorination with chlorine dioxide, cellulose acetate reverse osmosis filtration, GAC and

micron filtration. Effluent water also did not contain any disinfectants.

All four plants were sampled at the raw water influent and plant effluent.

3.3 Total Organic Carbon Analysis

TOC was used as a measure ofNOM concentrations in the water. TOC of all the

samples was measured by a total organic carbon analyzer (EZ TOC II, Isco, Inc.) Sample

was drawn into the unit by injection into the manual sample valve to a scrubbing column,

where dilute phosphoric acid converts inorganic carbon compounds to CO2 which was

removed by sparging. The scrubbed sample was pumped to the UV reactor where

27



www.manaraa.com

organic carbon compounds were oxidized to CO2 by interaction of the sample with the

UV light, carrier gas, and concentrated persulfate. The CO2 was dried and measured by a

non-dispersive infrared detector (NDIR), and the value is converted to TOC in mg/L.

3.4 pH Analysis

pH analysis was used to determine acidity levels in water. pH for all samples was

measured by Orion 720A Meter utilizing selective electrode. Testing procedure involved

adding approximately 1 00 mL of water in a beaker, then placing the pH electrode in the

sample and recording the pH reading when prompted by the meter.

3.5 Alkalinity Analysis and Balance

The test for Alkalinity in the water followed the following equation 2P-M=A.

Where "P'
1

is the partial measurement of alkalinity resulting from hydrates and

carbonates. The "P" value is obtained as the end point for titration with 0.02N sulfuric

acid utilizing phenolphthalein indicator. "M" expressed as the total alkalinity of water.

"M" is obtained as a continuous reading after "P" where methyl purple indicator is added

to the solution after phenolphthalein end point is reached and further titrated with 0.02N

sulfuric acid until the methyl purple turns to green. "A" is the chemical balance for a

conventional lime coagulation system. As a rule of thumb, the "A" number should be

maintained between +2 and +7 to ensure good chemical balance and flocculation in the

lime and ferric sulfate systems.

2S



www.manaraa.com

3.6 Bromide Analysis

Bromide Ion-Selective Electrode was used to determine bromide ion levels in

water. Bromide content for all the samples was measured by ELIT 8271 Ion-Selective

meter. Testing procedure involved adding approximately 1 00 mL of water in a beaker,

then placing the Bromide electrode in the sample. The Bromide reading was recorded

when prompted by the meter.

3.7 THM Analysis

THM analysis was determined by utilizing LSC 2000 and Auto Gas

Chromatograph XL with Hall Electronic Detector (HED). Samples were collected in

duplicates, 2.5-3 mg of crystalline sodium thiosulfate were added to each 40-mL vial

prior to sealing to enhance stability of THMs. Samples were injected into the GC for

THM measurement.

3.8 HAA Analysis

The determination of Haloacetic Acids in Water was accomplished by utilizing

Liquid-Liquid Extraction and Gas Chromatography with Electron Capture Detection

(ECD). The method involved measuring 100-mL volume of water in a beaker and

adjusting pH to 11.5, extract with methyl-ter-butyl ether (MTBE) to remove neutral and

basic organic compounds. The aqueous sample was then acidified to pH 0.5 and the

acids were extracted into MTBE. After the extract was dried and concentrated, the acids

were converted to their methyl esters with diazomethane (DAM). Excess diazomethane

2 l >



www.manaraa.com

was removed and the methyl esters were determined by the capillary Gas Chromatograph

using an electron capture detector (ECD) (Hodgeson, 1990).

3.9 Quality Assurance and Quality Control

To ensure the validity of the results of this investigation and to identify the source

of any errors, measurements were repeated twice. Also, in order to verify the accuracy of

the in-house laboratory results for THMs and HAAs, additional random samples were

collected and sent to Broward Testing Laboratory, LTD in Fort Lauderdale, Florida. The

laboratory is an EPA accredited lab. THMs were analyzed by utilizing Method 524.2 -

Capillary Column Gas Chromatograph/Mass Spectrometry. HAAs results were obtained

by utilizing Method 552.2 - Liquid-Liquid Extraction, Derivatization and Gas

Chromatography with electron Capture Detection.

30



www.manaraa.com

CHAPTER 4

RESULTS

4.1 Public Water Plants Operations And Sampling

On October 30, 2001, February 15, 2002, July 17, 2002, October 16, 2002 and

March 19, 2003, water was sampled from two plants (A and B) that operated in parallel

from a common source of water. Additional samples were collected from two Pilot

Treatment Facilities that purchase Plants A and B effluent and treat it further for CSD

production.

As a result of prior ongoing study the treatment process in Pilot Treatment

Facility A was modified by adding a Reverse Osmosis unit after the final GAC filter

followed by a storage tank with a chlorine residual of 1-2 mg/1 followed by a second

large GAC and 10-micron polisher filter.

Figure 1: Pilot plant A modified schematic (2A)

Raw Water (From Philadelphia Water Department)—>• flocculation, coagulation,

sedimentation —> Sand/Gravel filtration —> GAC Filtration —> Reverse Osmosis —

>

Storage (1-2 mg/1 Chlorine) -> GAC -> Polisher -» Plant.

The treatment process in Pilot Treatment Facility B was modified to include a

GAC filter at the start of the treatment process. Cellulose Acetate chlorine tolerant

reverse osmosis membranes were replaced with TFC - Thin Film Composite - unit that

has a higher rejection capability. The disinfection process at the storage tank for RO



www.manaraa.com

effluent water was changed to continuous ozonation at 0.1 mg/1, UV light was installed

after the storage tank for the ozone destruction when water is pumped to the plant

followed by a GAC and 10-micron polisher filter.

Figure 2: Pilot plant B modified schematic (2B)

Raw Water (From Trenton Water Works)—* Sand/Gravel filtration —> GAC Filtration